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TEST REPORT

according to standard

HRN EN 71-1:2014 (EN 71-1:2011+A3:2014)

No.: 000103-000-15 Date: 02.06.2015.

Testing location:

Euroinspekt - drvokontrola d.o.o.
Center for testing of forestry. wood industry and building joinery products

Svaciceva bb
HR — 35000 Slavonski Brod
tel/fax: ++385 (0)35 446-407

 GENERAL INFORMATION:
Applicant: C.0.1. d.o.o., Vrapcanska 140, HR — 10000 Zagreb

- Product name / type: Art. HO OPLA / chair / rocker / climber / trolley
Manufacturer: GO 0.0 Product origin: Croatia

I Report appl;ance This document refers only to the tested sample by mentioned applicant and manufacturer of final
| product and it is not transferable to other legal or prlvate persons.
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EUROINSPEKT-DRVOKONTROLA d.o.0 HRN EN 71-1:2014

No.: 000103-000-15

LABORATORY TEST RESULTS

Laboratory product marking: 103/15

Date of admittance of the product: 20.04.2015.

Admittance and testing of the product
according to Testing Order no.: 1088/15

Product sampling performed according to
Sampling Protocol no.: 040/15-SB

The sample was delivered by manufacturer's representative.

SAMPLE DESCRIPTION:

Dimensions measured in position as showm on the photo: 380 mm x 755 mm x 635 mm.
Basic structure: veneered molded boards 13 mm, 15 mm and 22 mm thick.

Joints: screws, screws for wood.

Wheels: wooden wtih metal axle.

Finishing: wood varnish.

PHOTO OF THE SAMPLE:
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EUROINSPEKT-DRVOKONTROLA d.o.0.

HRN EN 71-1:2014

No.: 000103-000-15

Laboratory product marking: 103/15

Date of entry to climate chamber: -

| Date of exit from climate chamber: -

Climate chamber parameters are logged in Protocol ZP-041

|
\
|
|

MEASURING AND TESTING EQUIPMENT: listed in the protocol

4 GENERAL REQUIREMENTS HRN EN 71-1:2014

Testing started on: 22.04.2015.

Standard Requirement Requirement
paragraph fulfillment
4.1 Material cleanliness YES
4.2 Assembly NZ
4.7 Edges YES
4.9 Protruding parts YES
4.10 Parts moving against each other YES
4.15.3 Rocking toys
a) Limit points YES
b) Stability (according to 8.23.1) YES
[ ¢) Static strength (according to 8.21) YES
| d)/e) Marking ZNP
6 Packaging YES
7 Warnings. markings and instructions for use YES
g Note: General requirements are fulfilled.
| | NZ — no requirements ZNP - requirement not checked

| Testing ended on: 22.04.2015.

8 TEST METHODS HRN EN 71-1:2014

Testing started on: 27.04.2015.

Standard . Requirement
paragraph Lestine Lol fulfillment
8.21 Static strength

- toys for children under 36 months 25 kg— 35 min YES
- toys for children over 36 months 50 kg — 5 min YES
8.23.1 Toys intended to bear the mass of a child
- toys for children under 36 months Mass 23 k% B YES
’ slope 10
- toys for children over 36 months Mass 30 k% B YES
slope 10
' Note: Requirements for strength and stablllty according to HRN EN 71-1:2014 for seating, are fulfilled.
NZ —no requirements.

Testing ended on: 05.05.2015.
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EUROINSPEKT-DRVOKONTROLA d.o.0

HRN EN 71-1:2014

No.: 000103-000-15

7 WARNINGS, MARKINGS AND INSTRUCTIONS FOR USE:

' 7.1. GENERAL (MARKING)

Testing started on: 04.05.2015.

Note: requirements are fulfilled.

7.2 TOYS NOT INTENDED FOR CHILDREN UNDER 36 MONTHS

Note: requirements are fulfilled.

7.10.4 INSTRUCTIONS FOR USE:

Note: requirements are fulfilled.

Testing ended on: 02.06.2015.

~ End of test report.

Testing started on: 22.04.2015.

Examiner: Dario S¢uka dipl. ing.
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' Testing ended on: 02.06.2015.

Director of Laboratory: Ilija Prskal
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